MODEL NO. BB-27D
3 POINT CARRIER FOR 110 OR 150 GALLON TANK
Assembly / Operators Instructions / Parts

Cat | & Il Hitch. (Tank & Saddle Not Included)

Ref.| PartNo. | Qty.| Description

1 5271770 1 Mounting Frame

2 5271771 1 Valve Mount

3 5034138 4 J-Bolt, 3/8"

5016030 4 Flat Washer, 3/8"

5016027 10 | Lock Washer, 3/8"

5006054 10 | Hex Nut, 3/8"

5034078 6 Hex Hd. Cap Screw, 3/8" XL

Note: Use the (4) J-Bolts To Mount The 150 Gal. Saddle. The 110 Gal.
Saddle Is Mounted With (4) 3/8" x 1" Hex Screws.

* * * * *

e ENERAL

A R

" Emco

71



